Since 1898
®

ONSEW.

Model
7360R-7DD-2

IS N
‘ ,

OPERATION
AND
PARTS
MANUAL




IMPORTANT SAFETY INSTRUCTIONS

To get the most out of the many functions of this machine and operate it in safety,it is necessary to use this
machine correctly.Please read this instruction Manual carefully before use.Whe hope you will enjoy the use of
your machine for a long time.Please remember to keep this manual in a safe place.

1. Observe the basic safety measures,including, but not limited to the following ones,whenever you use
the machine.

2. Read all the instructions,including,but not limited to this Instruction Manual before you use the machine.
In addition, keep this Instruction Manual so that you may read it at anytime when necessary.

3. Use the machine after it has been ascertained that it conforms with safety rules/standards valid in your
Country.

4. All safety devices must be in position when the machine is ready for word or in operation.
The operation without the specified safety devices is not allowed.

5. This machine shall be operated by appropriately-trained operators.

6. For your personal protection, we recommend that you wear safety glasses.

7. Forthe following, turn off the power switch or disconnect the power plug of the machine from the
recentacle.

oML

7-1 For threading needie(s), looper, spreader etc. And replacing bobbin. '
7-2 For replacing part(s) of needle, presser foot, throat plate, looper,spreader, feed dog, needle guard,
folder, cloth guide etc.
7-3 For repair work.
7-4 When leaving the working piace or when the working place is unattended.
8. If you should allow oil, grease, etc. used with the machine and devices to come in contact with your eyes

er-skin-or-swaliowany-of -such-liquid-by mistake, -immediately washthe contacted-areas and consuit a
medical doctor.

9. Tampering with the live parts and devices, regardiess of whether the machine is powered, is prohibited.

10. Repair, remodeling and adjustment works must only be done by appropriately trainde technicians or
specially skilled personnel. Only spare parts designated by can be used for repairs.

11. General maintenance and inspection works have to be done by appropriately trained personnel.

12. Repair and maintengnce works of electrical components shall be conducted by qualified electric
technicians or under the audit and guidance of speciaily skilled personnel.

Whenever you find a failure of any of electrical components, immediately stop the machine.

13 Before making repair and maintenance works on the machine equipped with pneumatic parts such as
an air cylinder, the air compressor has to be detached from the machine and the compressed air supply
has to be cut off. Existing residual air pressure after disconnecting the air compressor from the machine
has to be expelled. Exceptions to this are only adjustments and performance checks done by
appropriately trained technicians or specially skilied personnel.

14. Periodically clean the machine throughout the pericd of use.

15. Grounding the machine is always necessary for the normal operation of the machine. The machine has
to be operated in an environment that is free from strong noise sources such as high-freauency welder.

16. An approptiate power plug has to be attached to the machine by eledtric technicians. Power plug has to
be commected to a grounded receptacie

17. The machine is only aliowed to be used for the purpose intended. Other used are not aliowed.

18. Remodei or modify the machine in accordance with the safely rules/standards while taking all the
effective safety measures. assumes no responsibility for damage by remodeling or modification
of the machine.

19. Warning hints are marked with the two shown symbols.

Danger of injury to operator or service staff

ltems requiring special attention




FOR SAFE OPERATION

. To avoid electrical shock hazards, neither open the cover of the electrical box for

the motor nor touch the components mounted inside the electrical box.

CAUTION

(&3]

. To avoid personal injury, never operate the machine with any of the belt cover,

Finger guard or safety devices removed.

. To prevent possible personal injuriescaused by being caught in the machine,

Keep your fingers, head and clothes away from the handwheel, V belt and the
motor while the machine is operation. In addition, place nothing around them.

. To avoid personal injury, never put your hand under the needle when you turn

"ON" the power switch or operate the machine.

. To avoid personal injury, never put vyour fingers into the thread take-up cover

while the machine is in operation.

. The hook rotates at a high speed while the machine is in operation. To prevent

possible injury to hands, be sure to beep your hands away from the vicinity of
the hook during operation. In addition, be sure to turn OFF the power to the
machine when replacing the bobbin.

. To avoid possxb!e personai njur!es be carefu& not to aHow your fingers in the

9.

Hgdb!HHC VVHGH Uﬁ I!?g!!d!b“ly !.HU IHGLIHHC HCGU

. To avoid possible accidents because of abrupt start of the machine, turn OFF the

power to the machine when tilting the machine head.

. If your machine is equipped with a servo-motor, the motor does not produce noise

while the machine is at rest. To avoid possible accidents due to abrupt start of the
machine, be sure to turn OFF the power to the machine.

To avoid electrical shock hazards, never operate the aewing machine with the
ground wire for the power supply removed.

10. To prevent possibie accidents because of electric shock or damaged electrical

components(s), turn OFF the power switch in prior to the connection/disconnection
of the power plug.

-

L BEFORE OPERATION

@ ® 9 @ B

CAUTION:

To avoid malfunction and damage of the machine, confirm the following.

Before you put the machine into operation for the first time after the set up, clean it thoroughly.
Remove all dust gathering during transportation and oil it well.

Confirm that the power plug has been properly connected to the power supply.

Never use the machine in the state where the voltage type is different from the designated one.

The direction of rotation of the sewing machine is counterclockwise as observed from the handwheel
side. Be careful not to rotate it in reverse direction.




Consew 7360R-7DD-2 Series
CONTENTS

4 INSTRUCTION MANUAL

1. SPECIFICATIONS ettt ettt et e sreca e 1
2 INSTALLATION oo e e s n e sbe s sb s sa e e ees s 1
3. ADJUSTING THE HEIGHT OF THE KNEE LIFTER ...t 2
4. INSTALLING THE THREAD STAND ..ot 3
5. LUBRICATE ..o e s e 3
6. LUBRICATION ..o e et e b s sas e 3
7. ADJUSTING THE AMOUNT OF OIL(OIL SPLASHES) IN THE HOOK ... 4
8. ATTACHING THE NEEDLE . .......cciiiiiii ittt sbe e 5
9. SETTING THE BOBBIN INTO THE BOBBIN CASE ..ot eceeeneeeneeene 6
10. ADJUSTING THE STITCH LENGTH ...cooiiiiiiiiiiiireiiicr e st 6
11. PRESSER FOOT PRESSURE ....c.ooiiiiiiiiirciii ittt ettt 6
12, HAND LIFTER ..ottt ettt et e s setn e s et s e se e e s me s s aen et sns e s erenneees 6
13. ADJUSTING THE HEIGHT OF THE PRESSER BAR ......cccoiiiiiiiiieiecctncecerrcienrrceeeee 7
14. THREADING THE MACHINE HEAD ...t 7
15. THREAD TENSION ..ottt et sae s 8
16. THREAD TAKE-UP SPRING ...ttt st sne e 8
17. ADUSTING THE THREAD TAKE-UP STROKE ...ttt s re e 9
18. NEEDLE-TO-HOOK RELATIONSHIP ....com ittt ettt et seee e s eeste s e e 9
19. HEIGHT OF THE FEED DOG ......cooiiiiiiiiciici ittt it esac s e s 10
20. TILT OF THE FEED DOG ..ot eesests sttt ses e e o s 10
21. ADJUSTING THE FEED TIMING ...ttt rssas s saesans s 11
22. ADJUSTMENT OF THE PEDAL ..ottt et sttt ettt e e sen e 12
23. PEDAL OPERATION ..ottt et sn et ettt s ta e sbssatasme s s is s saassbeesaesames 12
24. ONE-TOUCH TYPE REVERSE FEED STITCHING MECHANISM ..o 13
25. ELECTRONIC CLIP WIRE ettt sttt st 13
26. DISASSEMBLING OF OPERATION PANEL .....c.cocoiiiiiiiiiiniiiitciceirnre st enesmeeeeene 14

€ PARTS BOOK

1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS ..o 17-20
2. MAIN SHAFT & THREAD-UP LEVER COMPONENTS ..., 21-22
3. NEEDLE BAR,UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS .........ccoceenenes 23-24
4. HAND LIFTER COMPONENTS ..ot s 25-26
5. FEED MECHANISM COMPONENTS ...t 27-30
6. THREAD TRIMMER COMPONENTS ...ttt s sar s sie s 31-32
7. AUTOMATIC REVERSE FEED COMPONENTS ...t 33-34
8. ELECTRONIC CONDUCTOR HOLDER NEEDLE SELECTION BOX COMPONENTS .............. 33-34
9. OIL LUBLICATION COMPONENTS ...ttt rece st e s e nesrae b ens 35-36
10. OIL RESERVOIR COMPONENTS .. ettt st st et 35-36
11. THREAD STAND COMPONENTS ..ot 37-38
12, ACCESSORIES ..o ettt e s e e e st st sane e e nessnaennsenee 37-38

contents



1. SPECIFICATIONS

Model

7360R-7DD-2

7360RH-7DD-2

Application

General fabrics, light-weight and medium-weight materials

Medium-weight materials

Heavy-weight materials

Sewing speed

Max. 4,000 rpm

Max. 3. 500 rpm

Max. Stitch length

4 mm

7mm

Needle

DBX1 #9-#18 (#14)

DBX1 #20-#23 (#21)

Presser foot lift

10 mm (standard) 13 mm (Max.)

Lubricating oil White Oil 10
Noise Workplace-related noise at sewing speed
n = 4,500 min-' : Lea = 83 dB(A)
Noise measurement according to DIN 45635-48-A-1.
2. INSTALLATION

LU N

0
23,5 mm
/
2]
e )




(1) Instailing the under cover
1} The oil pan should rest on the four corners of the machine table groove.
2) Fix two rubber seats & on side @ (operator's side} using nails@as illustrated above. Fix two cushion seats
& on side @ (hinged side) using a rubber-based adhesive. Then piace oil pan on the fixed seats.

3) Fit hinge € into the opening in the machine bed, and fit the machine head to table rubber hinge @ before

placing the machine head on cushions & on the four comners.

3. BEEF EE A% / ADJUSTING THE HEIGHT OF THE KNEE LIFTER

iR
ST BB RSER N EY, HEEREERT

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.

1) HEzn4R 764 B bR B 241 0mm

2) RYRSIEFATIEL @vT LU ERE FE R I3mm, (ARKNBKX9mm, )

3) EMEFE 10 mm L BB, EEEEHT@ AR TIREIRKTH, THRHMIIEH® .

1} The standard height of the presser foot lifted using the knee lifter is 10 mm.

2) You can adjust the presser foot lift up to 13 mm using knee lifter adjust screw@. (Max. 9 mm for A type)

3) When vou have adjusted the presser foot lift to over 10 mm, be sure that the bottom end of needie bar
@ in its lowest position does not hit presser foot @ .

4. LRZRIRERIZ % [ INSTALLING THE THREAD STAND




5. niEighg / LIPIN

FE

A TBLEESMIESRNER, FEEREERT,
s\, WARNING:

Turn QFF the power before starting the work s0 as to prevent accidents caused by abrupt start of the |
sewing machine.

1) EE T REM 0 LH/NMRETE, BHBIEER
PR BT @/ NLN

2) B THREREA S EH T T ERES L&D
BRET, KRR BRI T R @ B /NMLA

1) Full pore of the thread take-up crank shaft@ with lipin before
disassembly small screw of the thread take—up crank shaft@ .

2) Disassembly small screw before Disassembly the needle rod
holder ASM, then full pore of the needie bar connection ASM

6. /mid / LUBRICATION @ with lipin.
B
ATRLEBMIEER TS, BXERREHET,
WARNING:
Turn OFF the power before starling the work so as to prevent accidents caused by abrupt start of the
sewing machine.

BN

1) EEHREEmE @R, —EE| HIGH ¥x
WL@HINE,

2) VMAEAYTMTE RS LOW ARic@®LL e, EEK
A FEHLI

3) MM EEEYNL, MREBE¥E, WL
B HE @F MBI,

4) MR BEHSL, SHBHZILRER,

e omm wmn oy ow eams oM MWD amr GAD mow ooe O GED @ Gow Gen Gmo OEn DEm BN SR MND M ODD MmN MUD OGP GUM) PN MR ONR MmO GED Gmo emn awe ono o

=1 m%“ l

Information on lubrication
1) Fill oil pan @ with Machine Oil up to HIGH mark @ .
2) When the oil level lowers below LOW mark @, refill the oil pan with the specified oil.
3) When you operate the machine after lubrication, you will see splashing oil through oil sight window

@ if the lubrication is adequate. _
4) Note that the amount of the splashing oil is unrelated to the amount of the lubricating oil.

QP0I MED S s S S G M SR S SID MG G D SRR G S MR S0 S D M0 G S e S e e em ew em e ~
I When vou first operate your machine after setup or after an extended period of disuse, i
I @ run your machine at 3,000 to 3,500 rpm. for about 1¢ minutes for the purpose of break- i
NS in. !

-



7. ETFHREGE (i) HESE/
ADJUSTING THE AMOUNT OF OIL (OIL SPLASHES) IN THE HOOK

EE

A EBELEEEE, HTHIEASER, BEREN, BMLESHEE,
\ WARNING: |
by

Be extremely careful about the operation of the machine since the amount of oif has to be checked
turning the hook at a high speed.

@ i () WIAGE

@ wmE () BAERK
Position to confirm the amount of oil (oil splashes)

Amount of oif (oil splashes) confirmation paper

g )
E -
; 2 )
w0 o ®
70 mm / \
- %iﬁ@ifx?ﬁ% NmsEmEes
Oil splashes Closely fit the paper

confirmation paper against the wall
' ~-surface of the bed:

* BTTAI) Bvelket, EEITEE, ENERSFEETIEAEMEIER.

1) BHLSkE, B TR AL NEE . (OEYNNELER)

2) W8 GF) Bi\EHaEsEaNEEs ot aE T gt %,

3) BT RN THIE & BV EEHIGHRILOWEREHZ M.

4) BHAME () IR EReE sk, (BEER)

* When carrying out the procedure described below in 2, remove the slide plate and take extreme caution

not to allow your fingers to come in contact with the hook.

1) Iif the machine has not been sufficiently warmed up for operation, make the machine run idle for
approximately three minutes. (Moderate intermitient operation)

2) Place the amount of oil (oil splashes) confirmation paper under the hook while the sewing machine is in
operation.

3) Confirm the height of the oil surface in the oil reservoir is within the range between "HIGH" and "LOW".

4) Confirmation of the amount of cil should be completed in five seconds. (Check the period of time with a

watch.)



e JE ( jHiT ) E &4 / Sample showing the appropriate amount of oil

MAEH R IEE Y 3ty / Splashes of oil from the hook D gggg;ﬁggﬂ?ﬁTgﬁﬁ B, BERA
Z (BT AR, SEFER (RR) . wEEE

B, MRS, )

9) e () RBEEIASKK (38K) BT,

Py 1) The amount of oil shown in the samples on the left

B should be finely adjusted in accordance with
: sewing processes. Be carefu! not to excessively

increase/decrease the amount of oil in the hook.

N

HEEY () , , (If the amount of oil is too small, the hook will be
Appropriate amount of oil (smalt) seized (the hook will be hot). If the amount of oil is
MHeH e S0 | Splashes of oil from the hook go)much, the sewing product may be stamed with

2) Adjust the amount of oil in the hook so that the
oil amount (oil splashes) should not change while
checking the oil amount three times (on the three
sheets of paper)

SRR

2 mm

HEES (X)

Appropriate amount of oil (large)

o JEHTHE (i ) 8% / Adjusting the amount of oil

1) T REDR SR I LR E AR E " BJE
(@7 #3h, e GF) B%, H =" fFR
(@) ¥z, WE GF) ED,

2) WEIRTRLIRRIGHIE, NESE 30 e A
TrmE () BImik.

1) Turning the oil amount adjustment screw attached on
the hook driving shaft front bushing in the "+" direction
(in direction @ ) will increase the amount of oil (il
spots) in the hook, or in the ™" direction (in direction & )
will decrease it.

2) After the amount of oil in the hook has been properly
adjusted with the oil amount adjustment screw, make
the sewing machine run idle for approximately 30
seconds to check the amount of oil in the hook.

‘8. Pt i3 | ATTACHING THE NEEDLE

=
} ATBHLEEMIREERNER, BExERFEEHT.
A WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

t




9. %0 03%3E % | SETTING THE BOBBIN INTO THE BOBBIN CASE

1) IERFIBEnTLo®, REegsl® i, M
Sk HAE TENEROG %,

2) MERE®, WIROETHEE L FmEEE,

1) Pass the thread through thread slit &, and puil
the thread in direction @ .
By so doing, the thread will pass under the tension
spring and come out from noich@.

2) Check that the bobbin rotates in the direction of the
arrow when thread @ is pulled.




13. EBIFTE ER8% | ADJUSTING THE HEIGHT OF THE PRESSER BAR

EE
ATHILESMNIEDEMRMRYE, WXEREEHTT
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine,

1) B E AT S R R Y SRS, TR R
[ 72 4 22 @3 T EE

2) MEE, ITEMERL@.

1) Loosen setscrew @ ,and adjust the presser bar height

or the angle of the presser foot.
2) After adjustment, securely tighten the setscrew@®.

14. F&H15F 2 7% | THREADING THE MACHINE HEAD

ATHIERSMIEDIERPIEH, BXERREHT,
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.




15. &5k 185 / THREAD TENSION

(1) EZ5kTIHR%
1) 1814 @ W77 a3k 55— Rk Tg e @, YIAGRE
TEVLET ERYZ R AR
2) 2@ BTTEES, MREEK,
3) BE®@ W Ak g, RkIIE
R
4) 1672 @ By ARSI Egsk FARes .
(2) JRE&SK T80
1) 45 @ T mEsadok R4 @, EEsK IR,
2) 1672 @ ByTTIaEE Ak SR s, MRERSK T3

{1} Adjusting the needle thread tension

1) As you turn thread tension No.1 nut @b clockwise (in direction @), the thread remaining on the needle after
thread trimming will be shorter.

2) As you turn nut € counterciockwise (in direction@ ), the thread length will be fonger.

3) As you turn thread tension No.2 nut @ clockwise (in direction@® ), the needie thread tension will be
increased.

4) As you turn nut @ counterclockwise (in direction @ ), the needle thread tension will be decreased.

(2) Adjusting the bobbin thread tension
1) As you turn tension adjust screw & clockwise (in direction@), the bobbin thread tension will be
increased.

2) As you turn screw & counterclockwise (in direction @ ), he bobbin thread tension will be decreased.

16. PrLkiaE /| THREAD TAKE-UP SPRING

(1) % @ WiTRERE

L) Fringsk T ek ER 2@,

2) B4 @ WF IRk IFE, NITREEER.
3) B4 @ K TR AR, FRERE.,

(2) Pk @ WETRE

V) B a@ . B2k,

2) FPAnEkok AT E IR @ TR

3) 4@ R T RS ST @ NIE J17258.

4y @ Wy BRI NE A5

(1) Changing the stroke of thread take-up

spring @

1) Loosen setscrew @.

2) As you turn tension post & clockwise (in direction@),
the stroke of the thread take-up spring will be
increased.

3) As you turn the knob counterclockwise (in direction
), the stroke will be decreased.

(2) Changing the pressure of thread take-up

spring@

1) Loosen setscrew@@ , and remove thread tension
{asm) & .

2) Loosen seiscrew @.

3) As you turn tension post@ciockwise (in direction@),
the pressure will be increased.

4)As you turn the post @ counterclockwise (in
direction@@®), the pressure will be decreased.



17. SR F L =005 / ADJUSTING THE THREAD TAKE-UP STROKE

R
ATHEESNMIEDERNEY, BXEBREEHT.
\  WARNING:
3 Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1 g@gw, O BB TEhR R , M

2) zﬁgmhw, @ M B ASEQ, Mks
g &\O

3) 2550 50Q A% @AM AL A LB .

1) When sewing heavy-weight materials, move thread
guide @1to the left (in direction@ ) to increase the
length of thread pulled out by the thread take-up.

2) When sewing light-weight materiais, move thread

" guide @ to the right (in direction § ) to decrease the
length of thread pulled out by the thread take-up.

3) Normally, thread guide € is positioned in a way that
marker line @ is aligned with the center of the screw.

18. H$t 5HEE <% / NEEDLE-TO-HOOK RELATIONSHIP

B
Q ATHIERABMERAZ S, FXHEEF, WAIERLBUERDEELRT,
WARNING:

To avoid possible personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

(1) BT H BREILE AR .
1) #3%4, IEHTREE T A, RSN
EEEEE2© .
(BREBHATEE)
2) [DB& R
AT O M2 EHAT TEHON T,
REFEHTETHEEL @ .
[DASHEH
BT O 2% @ T AT FEHOW T ik,
REFEHHEENERL © .
(RERBRO HREMNE)
3) [DB%tH]

03 MIERE TRy, #EKRTEHTe
FREIFTIE, EAROR AT T BRSO
T,

[DA%H R :

R 3 IRIERE R, 3RO
EFETIE, RO TERO B
Tk

4) FHRAT, ILHERAR @ *hENEH@ 1, BN SRR 40.04 ~ 0.1mm (KB

RiafrEige,

omn o e wms eew e e e oon e e Gmn . oem e Gmo oo S DS o o Mo emn omr o oo emen GEm oms GO GED G0 G0 oI GBI Ry 0T M amy Semy



(1) Adjust the timing between the needie and the hook as foliows:
1) Turn the handwheei to bright the needle bar down to the lowest point of its stroke, and lcosen setscrew & .
{Adjusting the needle bar height)

2) {For a DB needie} Align marker line@on needle bar @ with the bottom end of needle bar lower bushing@® ,
thentighten setscrew @.
(For a DA needie) Align marker line@on needle bar @ with the bottom end of needle bar lower bushing® |
thentighten seiscrew @,
(Adjusting position of the hook @)

3) (For a DB needie)Loosen the three hook setscrews, turn the handwheeﬁ and align marker line @ on
ascending needle bar  with the bottom end of needle bar lower bushing & .
{For a DA needle) Loosen the three hook setscrews, turn the handwheel and align marker line @ on
ascending needle bar  with the bottom end of needie bar lower bushing €5 .

4) After making the adjustments mentioned in the above steps, align hook blade point @ with the center of
needie@}. Provide a clearance of 0.04 mmto 0.1mm (reference value} between the needle and the hook,
then securely tighten setscrews in the hook.

ueom cwEr e emm G GNN) @ER SN  GENS N GED GO GRED  GEU OOD mINO GE  GUm  O6D WSS GOW  oNm ey eoun

? ¥ the clearance between the blade point of hook and the needie is smaller than the |
!

cwn s oo wEn Gon GID  WED GNT GND GNP GEm GED 6D G G ey,

specified value, the blade point of hook will be damaged. If the clearance is larger, stitch |
skipping will result. §

18. %#ﬁ%ﬁ@m { HEIGHT OF THE FEED DOG

=
T BHEES RIS NER, BRERRERT,
_WARNING:

B

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

YA RS R
@O R EFLEAULO WEEE2O .
@ ETFTEISEMAETEY.
FEREBRLO .

To adjust the height of the feed dog:
@ Loosen screw @ of crank @
@ Move the feed bar up or down to make adjustment.
Securely tighten screw@.

the motion of the forked pamon {
bemmes heavy. }

20. E£75 FEAES / TILT OF THE FEED DOG

B
ATHLEENNEDERNTEY, FEXERFEEHT,

WARNING:
Turn OFF the power before starting the work so as io prevent accldents caused by abrupt start of the

sewing machine.

1) ARUEMS (KT ) EREEA SN SORXER
A iGN —IBT I E .
g% ?’ggf%ﬂ;ﬁ%;@ﬁ%ﬁiwﬁmﬁzﬁiﬁ T 5] Sk )
ME o
2) ATH %, naiRREEm e, B
ey, mBu TIEANEEEM, REHEL

FEFE0E,
3) AT ECHAHESE, [ HU—FF&F%WE?W, BEnE
&7 3L 7 B I #5908

@ Bk / Frontup © A/ Standard
& BT / Frontdown @ $HH/ Throat plate

—i0-



BETREFZR, BHEORESETLEL, BHERHIL.

1) The standard tilt (horizontal) of the feed dog is obtained when marker dot  on the feed bar shaft is
aligned with marker dot @ on feed rocker @ . (the marker dot @ inclines forward the feed rocker

shart by 90°, as standard).

2) To tilt the feed dog with its front up in order to prevent puckering,

loosen the setscrew, and turn the

feed bar shaft 90° in the direction of the arrow, using a screwdriver.
3) Totilt the feed dog withits front down in order to prevent uneven material feed, turn the feed bar
shaft 90° in the opposite direction from the arrow. (The standard tilt for.)

-
i Whenever the feed dog tilt is adjusted, the feed dog height will be changed. So, itis
necessary to check the height after tiit adjustment.

21 X AIAYIET / ADJUSTING THE FEED TIMING

iR
WARNING:

HTHIERABERA ST, WXEEE, WADEBIELADEERT.

To avold possible personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

P
Standard feed timing

I

O LA
Di IC Advanced feed timing

EAARNIER
Delayed feed timing

——

1) FREAROCORONEERLO. @, PFL
F SR H LT BEEAROLR, REWTER
e R 4L

2) FRERATOLEREN FIERTEN, EWF L
T 5§l Esexd SR LRI E

3) REJMAMUPT EBIRAE, EEELT RS
FEA RO

4) AT RIFHERMERAMN, HEEHLTEB
iR D e

s \
: @ BHERAKSREG AR, |
i

R - - J

1) Loosen screws & and @ in feed eccentric cam @ , move the feed eccentric cam in the direction of
the arrow or opposite direction of the arrow, and firmly tighten the screws.

2) For the standard adjustment, adjust so that the top surface of feed dog and the top end of needle
eyelet are flush with the top surface of throat plate when the feed dog descends below the throat plate.

3) To advance the feed timing in order to prevent uneven material feed, move the feed eccentric

cam in the direction of the arrow.

4) To delay the feed timing in order to increase stitch tightness, move the feed eccentric camin the

opposite, direction from the arrow.

11~




22. BHpyiEE /| ADJUSTMENT OF THE PEDAL

xR

ATRHEBIMIEIERMEYL, BXRBREHT,

A WARNING:
- Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine. .

(1) EETHRE

1) BESLF SRR ©, ILBARIRT @ 7
HEHET® R—H%.

(2) BRWAE

1) VBT AR EERR T LL B o B s A 14

E,
2) Fr e, SN T OBTIE,

{1)Instailing the connecting rod

1) Move pedal @ to the right orleft as illustrated by
the arrow so thtat motor control lever @ and
connecting rod @ are straightened.

(2)Adjusting the pedal angle

1) The pedal tilt can be freely adjusted by changing
the length of the connecting rod.

2) Loosen adjust screw @ , and adjust the length of

~connecting rod-@-

(1) BRIBANB BT HE.
1) 5 RTRZIREAC RO .
2) FEF 70 BB AR WA e O
3) JEBEHUR I BB SBAR EE AE
gPUEILE®, (HUEH EEIES TR )

(1) The_pedal is operated in the following four steps:

1) The machine runs at low sewing speed when you lightly depress the front part of the pedal. @
2) The machine runs at high sewing speed when you further depress the front part of the pedal. @

3) The machine stops (with its needle up or down) when you reset the pedal to its original position. @

—1o-



24. fREFEBIGE /

ONE-TOUCH TYPE REVERSE FEED STITCHING MECHANISM

(1) How to operate :

1) The moment switch lever § is pressed, the
machine performs reverse feed stitching.

2) The machine performs reverse feed stitchng as
long as the switch lever is held pressed.

3) The machine resumes normal feed stitching the
moment the switch lever is released.

WARNING:

Turn OFF the power before starting the
work so as to prevent accidents caused
by abrupt start of the sewing machine.

(2) Height of the switch lever
1) Adjust the height of switch lever@ so that it can be
easily operated.

(1) EREFE

1) #FEr @ ) b EE L, HTEILE,

2) ¥ FARFFAEHE), BTLLEEIE,

5 ) MOFARHE, MR SIELS.

N BT B AN R,
\ BB | pxusmmnn,

(2) FERFIRE
1) BT RO M RS E A S ENE,

25, K48 [ ELECTRONIC CLIP WIRE

EE

sewing machine.

A TELRSMORINENER, BXRERIREHT,

A WARNING:
; 2  Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

—— =

(DBRFRER. ©

1) Electronic clip wire @

2) TR GITHN 1mm,

2)Electronic clip wire @ open aslmm,

-13-




26. BR/EEH., ¥R DISASSEMBLING OF OPERATION PANEL

EE
A 4 TBREESAETERNEE, BXERREHIT,
vy WARNING:
Turn OFF the power before starting the work so as o prevent accidents caused by abrupt start of the
sewing maching.

B Disassembling steps

 ®?” r'g[}
| , I
EElelelolela ]
BEoooold,

®
LS = 2. BRRI|ITRIETRA. B. C. {1 E, BHIR
1. EITFA B CAL R TR,
1. Use needle to open a.b.c. 2. operation panel a.b.c. place To

see the screw

3. T URET

3. Twist down the screw

4. BUFHEER, REEERXL

4 .Remove the operation panel, Set aside
$5 % assembling steps
BAFREENMFE L REER.

Install the operation panel according to

the first of disassembly after assembly.

-14-



7360R-7DD-2

PARTS
SECTION



iy

LT - 5h3

MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

-16-



145 - ShEEEH

Fe 1 5 o % Descring; ¥ B & E
7 escription
Ref NO. Part NO. Qty Note

1 102.01-01-P EAR Face plate 1
2 102.01-02-P g e Face plate agsket 1
3 02-608440421-1 5 AR SRET Screw 1/8x44 L=4 1
4 102.01-04 T A B T AR SR A Arm oil shifld asm. 1
5 102.01-05 PREATHUEFLE | Rubber plug 3
6 102.01-06 EHAT B AR ERTLZE Rubber plug 1
7 102.01-07 =HR 2 H Three eye line board 1
8 02-412280923-1 JE B AR SEET Screw 3/16x28 L=9 7
9 102.01-09 BhIERm Cord holder 1
10 102.01-10 JEEH Side plate 1
11 102.01-11 B Gasket 1
12 102.01-12 EAREE Fr Face plate 1
13 102.01-13 REIBRE Safety label 1
14 02-412281423-1 JEWARERET Screw 3/16x28 L=14 3
15 102.01-15-P PR Machine cover 1
16 1102.01-16 ERETEILE  [Rubberplug 1
17 02-512281821-1 BlLER E R ERET  |Screw 3/16x28 L=18 1
18 102.01-18 BIEERAE Reverse feed lever stopper I
19 102.01-19 THELE Rubber plug 1
20 102.01-20 FEIRE Magnet cord rubber I
21 101.01-21 VAL e LR Thread tension asm. i
22 101.01-22 Rk e LR HRET Thread tension post 1
23 101.01-23 AL Thread tension guide 1
24 101.01-24 /N LA Thread tension disk 2
25 101.01-25 /N Thread tension spring 1
26 101.01-26 NI LB R Thread tension nut 1
27 02-412280623-1 NI RIS IRE]  |Screw 3/16x28 L=6 1
28 102.01-28 BEAT I E Thread take-up lever cover 1
29 02-412280623-1 PR AFIr SEaRET Screw 3/16x28 L=6 1
30 102.01-30 L% Arm thread guide Right 1
31 02-611400621-1 FRERET Screw 11/64x40 L=6 1
32 101.01-32 REZIREH Thread tension asm. 1
33 101.01-33 Je o i Tension nut 1
34 101.01-34 Je B Rotating stopper 1
35 101.01-5 Je5H Tension spring 1
36 101.01-36 Je AR Thread tension disk presser 1
37 101.01-37 JE LR Thread tension disk 2
38 101.01-38 Je LR uRET Tension post 1
39 101.01-39 Pree s Take-up spring 1
40 101.01-40 PRF T Tension post socket 1
41 02-909400421-1 Je RUBET BB BRET  |Screw 9/64x40 L=5.5 1
42 02-815280711-1 Je 2% 2R IRET Screw 15/64x28 L=7 1
43 101.01-43 WAERET Tension releasing 1
44 101.01-44 iR Throat plate 1
45 02-211400621-1 iR ET Screw 11/64x40 L=6 1
46 02-211400623-1 FHARIEET Screw 11/64x40 L=6 1

-17-




B
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

v
=

1915 « 5pdE

-18-



14015 - ShEEED

70 102.09-36-06
71 102.11-34
72 102.11-35

Yotk LW (F)
HYLES

Tension nut
Motor cover
Screw

F5 1 5 %, % . ¥ 2 FF
7 Description
Ref. NO. Part NO. Qty Note

47 101.01-47 it 4 ) Arm thread guide Left 1
48 02-611400621-1 TR NRET Screw 11/64x40 L=6 1
49 101.01-49 AR A IRFLE Ribber plug 2
50 02-412280923-1 AR ET Screw 3/16x28 L=9 3
51 101.01-51 e R A Slide plate asm. 1
52 101.01-52 i Slide plate 1
53 101.01-53 AR Bed slide spring 1
54 02-606560221-3 AR IRET Screw 3/32x56 L=2.2 2
55 102.01-55 JREAR Bed screw stud 4
56 101.01-61 e i 7% Ruler stopper 1
57 02-911400611-1 e BRIRET Screw 11/64x40 L=6 2
58 101.01-63 BS e 0T Pole 2
59 102.01-64-P RS Model plate 1
60 102.09-32 £S5 1 A N Bobbin base 1
61 102.09-33 LRLRISIRET Screw 3
62 102.09-34 B T] Knife 1
63 102.09-35 BIR TIRET Knife screw 2
64 102.09-36 etk IR ZEMMF | Thread tension asm. 1
65 102.09-36-01 Lotk e RUEF Tension nut 1
66 102.09-36-02 Leik JL L IRET Tension post 1
67 102.09-36-03 GRik L LT Tension spring 1
68 102.09-36-04 LasR B MR Thread tension disk presser 2
69 102.09-36-05 L& T LR Thread tension guide 1

1

1

3

B R B IRET

-1g9-




2. b4 - Pheiie

MAIN SHAFT&THREAD-UP LEVER COMPONENTS




2.5 - PR

g s =2 %, R Descrinti ¥ B\ &3
7R escription
Ref. NO. Part NO. Qty Note

1 02-815281151-1 P EAT B RET Screw 15/64x28 L=10.5 1
2 101.02-02 PR EAT 4 Thread take-up crank shaft 1
3 101.02-03 BH AR T BRI EE Roller felt 1
4 101.02-04 PREER Thread take-up lever 1
5 101.02-05 PR EH S HAE Thread take-up lever asm. 1
6 101.02-06 PRI R SR Needle bearing - 2
7 101.02-07 Phk MR IRt Needle bar crank 1
8 101.02-08 HAER Needle bar crank rod 1
9 101.02-09 YE 2R B W A e BB ET Lefi screw 9/64x40 L=4.8 1
10 [102.02-10 SHAF e Counter weight asm. 1
11 02-818281651-1 SHFF Bh AR R B R ET Screw 9/32x28 L=16 1
12 |02-816400611-1 PhLR Bl 2 DL IRET Screw 1/4x40 L=6 2
13 [101.02-13 RENLRETORIE Rubber ring 1
14 |02-418281651-1 ST B E DLIRET Screw 9/32x28 L=15.5 1
15 102.02-15 AN Counter weight 1
16 101.02-16 FEEHMR OB Feed drive eccentric cam asm. 1
17 |02-516401111-1 ERHR DR IRET Screw 1/4x40 L=11 2
18 101.02-18 ERHR O Feed drive eccentric cam 1
19 ]02-409400623-1 ERMR O EMIRET | Screw 9/64x40 L=6 2
20 |102.02-20 R Needle bearing 1
21 102.02-21 Bk::biiEa) Oil seal 1
22 |101.02-22 WM ERFOSRE Snap ring -
23 |102.02-23 ‘ s A Thrust collar asm. 1
24 |02-816400611-1 ERhEERET Screw 1/4x40 L=6 2
25  |101.02-25 LihaTE Main shaft front bushing asm. 1
26 |101.02-26 A T B R 4 Oil adjusting collar 1
27 1102.02-27 LaisE Bushing,intermediate 1
28 101.02-28 HZR s Cable band 1
29 ]101.02-29 BEE Rubber 1
30 |101.02-30 BREENHEE Thread take-up crank shaft felt 1
31 02-815281051-1 FBET Screw 15/64x28 L=10 1
32 102.02-34 Fie Hand wheel 1
33 102.02-38 it Main shaft 1
34 101.02-40 THmBATE 0il amount adjusting pin 1
35 |101.02-41 LRV 80K | Rubber ring 1
36 |101.02-42 ERHR ORISR Thrust collar 1
37 102.02-43 bR ET Screw 1
38 102.02-44 EHEE (A) Connect block A 1
39 102.02-45 EhER R E Connect rubber A 1
40 102.02-46 R RET Screw 3
41 102.02-47 AR Needle bearing plate 1
42 102.02-48 EWZE (B) Connect block B 1
43 102.02-49 EZE (B) BEEWBET | Screw 3
44 102.11-36 HIFBEHE L Motor asm. 1
45 102.11-37 YL IEIRET Screw 4
46 102.11-38 EALIC R IRETH Washer 4

—21—




3.4H4F - B - TG

UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

NEEDLE BAR,




3.5T#F - &1

g« TEEbe

5 (i g & R Description ORI\ EE
Ref. NO. Part NO. Qty Note

1 102.03-01 A EFLE Cap 1
2 102.03-02 HFEE Needle bar bushing upper 1
3 102.03-03 B Needle bar 1
4 102.03-04 S E A Needle rod holder asm. 1
5 02-509400821-1 EIFF AR RET Screw 9/64x40 L=7.5 3
6 102.03-06 AT EEEE R Slide block 1
7 102.03-07 1EHIT T ESS Needle bar thread guide 1
8 102.03-08 HIEFTE Needle bar bushing,lower i
9 02-508440521-1 WUEHIRET Screw 1/8x44 L=4.8 1
10 |102.03-10 AR R AT Needle bar thread guide ]
11 101.03-1 gt Needle DBX1 #14 1
12 |101.03-12 sk ‘Gear&pinion asm. 1
13 101.03-13 ks oeites Gear&pinion asm.,upper 1
14 101.03-14 B aapigeclas Gear asm. 1
15 |02-816400811-1 SHFRET Screw 1/4x40 L=8 2
16 [101.03-16 U ah AR Est Pinion asm. 1
17 02-816400811-1 iR ARET Screw 1/4x40 L=8 2
18 101.03-18 TS ENF Gear&pinion asm.,lower 1
19 101.03-19 Uz o T IR Gear asm. 1
20 |02-816400811-1 DV Screw 1/4x40 L=8 2
21 101.03-21 T A AR A Pinion asm. 1
22 |02-816400811-1 DT EReRET Screw 1/4x40 L=8 2
23 102.03-23 U Upright shaft 1
24 101.03-24 TR Hook asm. 1
25 102.03-25 Uk | Aha Upright shaft bushing,upper 1
26 102.03-26 BT HE Upright shaft bushing,lower 1
27 102.03-27 THIEME Bushing rear 1
28  02-812280711-1 o FERBEEE Screw 3/16x28 L=7 1
29 102.03-29 ThhPu B Thrust collar asm. 1
30 |02-511400511-1 TEhT R Screw 11/64x40 L=5 2
31 102.03-31 Fah Lower shaft 1
32 1101.03-32 i Bobbin case holder 1
33 02-511401021-1 TERS E T STEET Screw 11/64x40 1L=9.5 1
34 |02-812280711-1 T ENRTEhERET Screw 3/16x28 L=7 1
35 102.03-35 THRIHME Lower shaft front metal 1
36 101.03-38 THERR 4Rt Oil seal screw asm. 1
37 101.03-39 TR Oil wick 1
38 101.03-40 T bR R ET Qil seal screw 1
39 101.03-41 Mot Bobbin 1
40 101.03-42 wiE Bobbin case 1
41 101.03-43 e | Hook bobbin case asm. 1
42 102-612281311-1 TS T Screw 3/16x28 L=13 1
43 101.03-46 ArEERR R E Slide block base 1

-23—




#h

4 JE+F

HAND LIFTER COMPONENTS

\'%
26
-4

38

L‘r \\/T‘
) .&wﬁ =

Yol

\\\ ©
@ X

- A@!G

3

(]
(2]




4&%%%‘

. b # 5 £ b7 Description B\ &u
Ref. NO. Part NO. - Qty Note

1 101.04-01 EHEF Hand lifter 1
2 02-509401023-1 FERIR FIRET Screw 9/64x40 L=10 1
3 101.04-03 FEREF ORI B Rubber ring 1
4 102.04-04 BRI F O se T Hand lifter cam asm. 1
5 102.04-05 EHEHE Presser bar bushing lower 1
6 02-409400821-1 | IEERIEEET Screw 9/64x40 L=8 1
7 102.04-07 BIALAF IR LY Link shaft 2
8 101.04-08 i sag- i ampet:s E-ring 5 3
9 101.04-0% & A Presser foot asm. 1
10 102.04-10 TRELER Wire holder bracket,lower 1
11 102.04-11 FREBBIATIRET Hinge screw 1
12 |102.04-12 JEALAT R 98 ET ‘Hinge screw 1
13 102.04-13 B EB T Knee lifter connecting rod 1
14 |102.04-14 HEREFLFT Lifting lever link 1
15 02-411400521-1 TERZEBERET Screw 11/64x40 L=5 1
16  102-411400521-1 T ER R ERET Screw 11/64x40 L=5 1
17 102-515281521-1 TREMBEEBEIEET | Screw 15/64x28 L=14.5 1
18 102.04-18 RRFEER Wire holder 2
19 02-412280623-1 TEFBEEBYEET | Screw 3/16x28 L=6 1
20 102.04-20 FEZER Wire holder bracket,upper 1
21 04-612320400-1 hEHIRE R IR Nut 3/16x32 2
22 101.04-22 AT O EE E-ring 5 2
23 101.04-23 MR ENE Tension release return spring 1
25 102.04-25 BELAER Wire cable holder 1
26 102.04-26 A RERET Tension release supporting pin i
27 |02-412280623-1 | AEERFEERET Screw 3/16x28 L=6 1
28 102.04-28 WAL TR AR Thread tension release wire 1
29 102.04-29 AR T SR L B Tension release shaft 1
30 102.04-30 PEER L Presser adjusting screw nut 1
31 102.04-31 VR IRET Presser spring regulator 1
32 102.04-32 PEH Presser adjusting spring 1
33 102.04-33 FEAT 28 Presscr bar guide bracket 1
34 101.04-35 EFF Presser bar 1
35 102.04-36 ZRIATTEH Presser bar thread guide 1
36 02-816400811-1 AT S 228847 Screw 1/4x40 L=8 1
37 |02-509400821-1 SN RET Screw 9/64x40 L=8 2
38 102.04-39 AL Knee lifting cross rod asm 1
39 102.04-40 6 FE B RTAL I SR Hand lifter link 1
40 102.04-41 NAFOEE E-ring 5 1
41 102.04-42 R AR Lifting lever 1
42 102.04-43 FHRERGERFF LI E-ring 5 1
43 102.04-44 BEBBAT Knee lifting cross rod 1
44 102.04-45 BESHF Presser guide bar 1

25—




5.8 504
FEED MECHANISM COMPONENTS

-26-



53K #HEkE

1 e #: =i #, S ¥ B & FE
. IR Description
Ref. NO. Part NO. Qty Note
1 102.05-01 FlLERLER Feed adjust rod 1
2 102.05-02 R T Feed regulator pin S
3 |02-509400621-1 | EEAPEEYRET Screw 9/64x40 L=6 2
4 101.05-04 Sy S IEREE Feed regulator 1
5 101.05-05 R TR E Feed regulator bushing 1
6 02-312280721-1 AR EBEMEET | Screw 3/16x28 L=7 1
7 102.05-07 R IR Feed regulator screw 1
8 102.05-08 ERES S Spring ]
9 102.05-09 EEES A Feed adjust pin 1
10 {102.05-10 KR BE Feed dial 1
11 j02-512281821-1 | &RIBEREAHIRET Screw 3/16x28 L=18 1
12 102.05-12 ERER Rocker shaft connecting rod 1
13 102.05-13 BB AT Walking foot long pin 1
14 02-809400424-1 ERLEATIRET Screw 9/64x40 L=4 1
15 1102.05-15 I8 OF EAT Connecting rod 1
16  [102.05-16 FERHE T EARORE Rubber ring 1
i7 102.05-17 EEEEE S Feed reverse spring 1
18 [101.05-18 BlLERL e EEE E-ring 5 1
19 102.05-19 kR B AR 4 A Feed reverse arm asm. 1
20 |102.05-20 Bk B R IRET Screw 1
21 {101.05-21 Bl BHET E-ring 5 1
22 1102.05-22 BB B Spring 1
23 102.05-23 SHEMTUERHE Walking foot short pin 2
24 102.05-24 HEEHCIRIIAR Connecting link long pin 2
25 1102.05-25 EREER Connecting link short pin 2
26 [102.05-26 ERHES R Feed adjust link asm. 1
27 102.05-27 ERHESREAGE | Adjusting link fulcrum shaft 2
28 |02-815280711-1 KA HIRET Screw 15/64x28 L=7 2
29 |02-809400424-1 EFF IR Screw 9/64x40 L=4 2
30 |102.05-30 TR Feed bar shaft 1
31 |102.05-31 ER R AEE Retaining ring 1
32 ]101.05-32 ERF Fedd dog I 1
33 |02-608440621-1 EH FURET Screw 1/8x44 L=6 2
34 |102.05-34 TFEEE A Feed bar asm. 1
35 }101.05-35 BER RS AR Adjusting tink spring guide 1
36 |02-411400523-1 B AR E R Screw 11/64x40 L=5 2
37 102.05-37 PEEER Feed spring hood 1
38 [102.05-38 1% Feed rocker shaft 1
39 1102.05-39 R AR 8 Walking foot middle pin 1
40 [02-509400621-1 B P AR ET Screw 9/64x40 L-6 1
41  |04-618280400-1 R SRR Nut 9/32x28 1
42 |101.05-42 R AR Feed rocker shaft crank asm. 1
43 |02-412281621-1 AR A RRET Screw 3/16x28 L=15.5 1
44 102.05-44 R iR A Lifting rocker asm. 1
45  |02-412281421-1 36 7F S5 R R 9B T Screw 3/16x28 L=14 1
46 1102.05-46 A AL IRET Hinge screw 1

-27-




GG

5.3%$

FEED MECHANISM COMPONENTS

-28-



5. E 4

FE # 5 % . Descrioti % 2|\ &HE
R N escnpﬂon
Ref. NO. Part NO. ) Qty Note

47  1102.05-47 R Feed driving shaft 1

48 102.05-48 B R A A Thrust collar asm. i

49 |02-816400611-1 | &KL EIRET Screw 1/4x40 L=6 1

50 |102.05-49 KRR RE Feed rocker shaft bushing 2

51 |02-411400721-1 AR EEET Screw 11/64x40 L=7 2

52 |102.05-50 RIS E Retaining ring 1

53 102.05-51 o8 AR Feed bar crank asm. 1

54 |02-412281421-1 TFHAPELRET Screw 3/16x28 L=14 1

55 102.05-52 18 5 LBk R 4 44 Driving shaft crank asm. 1

56 102-511401121-1 G OF X AR RET Screw 11/64x40 L=10.5 1

57 102.05-59 BRI FEHEF Reverse feed control lever asm. 1

58 102.05-61 B Thrust collar asm. 1

59 [02-816400611-1 e R P B ARET Screw 1/4x40 L=6 2
60 |102.05-63 B B ieziRl Rubber ring I

61 102.05-64 B ARt Feed reverse shaft 1

62 102.05-65 H ik Bk E Feed lever metal 1

63 |02-816400911-1 B RHR T84T Screw 1/4x40 L=8.5 1

64  |02-816401041-1 FIERHRFEIIRE] | Screw 1/4x40 L=10 1
65  |102.05-68 ElE R F Reverse feed control lever 1 -

-2~




6.8 B AR
THREAD TRIMMER COMPONENTS

-30-



6. 83454

5 # 5 % i Description R EE
‘| Ref. NO. | Part NO. Qty Note

1 101.13-02 BE4TSM11/64"%x40 L=12 Screw SM11/64x40 L=12 2
2 101.13-10 TR Washer 2
3 101.13-07 TR ERAH Partiaiity shank asm. 1
4 |101.13-08 T3 71 B AR ET Screw 4 2
5 101.13-03 Tl Motorial knife 1
6 101.13-04 WERE SM11/64"x40 Nut SM11/64x40 1
7 101.06-06 LLEPIE Knife bracket 1
8 02-206560321-1 | & JJ R uE4T Screw 1
9 101.13-12 H&T] Secant knife 1
10 |101.13-05 etk Protect needle patch 1
11 101.13-06 $RET SMO/64"x40 L=4 Screw SM9/64x40 L=4 1
12 |02-611401021-1 | Bl Thread shear rock arm 1
13 ]101.06-13 B 2 s G 1k Bl e Positioning block 1
14 101.06-14 S ‘Spring 1
15  ]101.06-15 $R%T SM3/16"x32L=14 Screw SM3/16x32 L=14 2
16 |02-409400523-1 |YI&ME Thread shear cam rock arm assy 1
17 1101.06-17 BEET SM11/64"x40 Screw SM11/64x40 1
18 |101.06-18 B gl d A & Short bush 1
19 1101.06-19 HEET SM1/4"x40 L=10 Serew SM1/4x40 L=10 1
20 02-916400611-1 | SR TA Pole 2
21 101.06-21 L% Thread shear cam 1
22 |02-811400511-1 | B HL# Bale band 1
23 1101.06-23 BEET SM9/64"x40 L=5 Screw SM9/64x40 L=5 1
24 ]101,06-24 EAFRRET SM11/64"x40 L=5.5| Screw SM11/64x40 L=5.5 2
25 101.06-25 T Knife shaft connecting rod i
26 101.06-26 YO 5w Bl Thread shear rock arm shaft 1
27 |101.06-7 H 3 Spring cover 1
28 102-611400621-1 | 2% Spring 1
29 |101.06-29 BRI A Thread shear rock arm shaft 1
30 |101.06-30 Y2 4T SM11/64"x40 Screw SM11/64x40 1
31 |101.06-31 Bk Rool shaft assy 1
32 1101.06-32 B Nut 1
33 |101.06-33 L2 Thread shear shaft 1
34 |101.06-34 e Retaining ring 1
35 101.06-35 B o Magnetic plug cushion mat 1
36 101.06-36 4k VR Bk TR 4 Magnetic plug pin 1
37 101.06-37 SR SM1/4"x40 Nut SM1/4x40 1
38 101.06-38 53 Washer 1
39 [101.06-39 R ZEEE Screw t
40 101.06-40 ERM4 Nut M4 2
41 101.06-41 CiET TS Magnetic plug cushion mat 1
42 |02-409400623-1 | BB Thread loose seat i
43 1101.06-43 HE Spring 1
44 101.06-44 BEEI SM1/47x28 L=13 Screw SM1/4x28 L=13 1
45 101.06-45 B kA Magnetic plug 1
46  |101.06-46 BRETSM15/64"x28 L=14.5 Screw SM15/64x28 1.=14.5 1
47 02-415280923-1 | ek uh & MR Electrical plug breacker washer 1
48 101.06-48 THdbE Bushing,lower shaft 1
49 101.06-49 B E4.5x8x0.5 Washer 4.5x8x0.5 2

-31-




7. B EEER
AUTOMATIC REVERSE FEED COMPONENTS

8. B8 Iz 4k 5%, k4l & &4 ELECTRONIC CONDUCTOR HOLDER
NEEDLE SELECTION BOX COMPONENTS

R

(Tt I T Tt |

| | | BC OB

. oMy | 0 E

; 5500005%1 1P 88@88 . |

| o] 1| 0L O |

- (ooooooy DDDDD |

| SEE o
. I B N I

AZ BEX

3.



7.8 ElaE

= = o
R? §0. fl:#:art N? # # Description ﬁQtyg %og
1 101.07-01 H 3Bl IF i Reverse feed switch asm, 1
2 101.07-02 B 2Bl s bt Automatic reverse stitching 1ods 2
3 101.07-03 H S BISE R AT IRET Automacic reverss stitching bars screws 1
4 101.07-04 H Zh B4 hr ir iR Automatic reverse stitching bars mut 1
5 101.07-05 %% th Reverse stitching erank down 1
6 101.07-06 4% R IBET Scam crank scrows 1
7 101.07-07 15 dh AR IR ET Reverse stitching crank screws 1
8 101.07-08 Blag ot EMT Reverse feed connecting link 1
9 101.07-09 HE et E-ring 20 1
10 | 101.07-10 5003 Washer 16x24x2.6 1
11 101.07-11 B Rubber plunger 1
12 | 101.07-12 EEHERE L-tig 4 2
13 101.07-13 Bl e Plunger acos pin 1
14 101.07-14 1B 4% B G ER Reverse feed magnet asm. 1
15 |101.07-15 HLRE B R MR ET Screw 15/64x28 L=12 2
16 101.07-16 EFEMNE Plunger spring 1
8. TRz, RS
=) = 0
Rj. —1?0. irt NO. S Description %[Qtyg %of
1 101.08-01 Hest S A Needle selection box asm 1
2 101.08-02 i N Needle selection box 1
3 101.08-03 HL2R 2-core cabtyre cord 1
4 101.08-04 st pin contact 1
5 101.08-05 PoE S e WRET Screw SM9/64X40 L=8 3
6 101.08-06 B F I LR A A Electronic conductor holder asm 1
7 101.08-07 iy Contact pin 1
8 101.08-08 W e SRR ] S IRET Screw SM3/16X28 L=6 1

~-33—




9.

OIL LUBLICATION COMPONENTS

e Re——

=12

18

P

Gies

#

OIL RESERVOIR COMPONENTS

i

10.

e e e e e

s e G St € S D D e e s s e e S S

~34-



i3 P =) 3%

b # 7 % Fr Description BB\ ®E

' Ref. NO.| Part NO. Qty Note
i 102.09-01 WA Oil sight window 1
2 102.09-02 HE ORI Rubber ring 1
3 102.09-03 ARt E Main shaft oil tube 1
4 02-412280623-1 | bl jih 8 Je4B4T Screw 3/16x28 L=6 1
5 102.09-05 [] v 5 2 il felt presser 1
6 102.09-06 Bl i R LR A Oil return tube asm 1
7 102.09-07 fual vl 9 Holder 1
8 101.09-08 B v £ Oil wick 1
9 - 1102.09-09 AR T B AT BRET Oil adjusting screw 1
10 102.09-10 TR BT % Spring 1
n 102.09-11 e HtimE Oil tube 1
i2 101.09-12 TR TR Lubricating oil pump asm i
13 101.09-13 THIR LM Oil pump installing base 1
14 101.09-14 MR Oil pump 1
15 101.09-15 HEMZ Oil pump impeller 1
16 101.09-16 HEBIRET Screw D=3 L=10 3
17 101.09-17 HER Lubricating oil pump cover 1
18 101.09-18 IR FFEAR Oil pump impeller cover 1
19 101.09-19 [5] yh A 28 Plunger 1
20 101.09-20 FESH Plunger spring 1
21 101.09-21 FEEIRET Plunger screw ]
22 101.09-22 THtmE Hook driving shaft oil tube 1
23 101.09-23 TR LHRRET Screw M3 L=8 ’ 3
24 02-611401021-1 | BRAFEHIRET Screw 11/64x40 1L=9.5 1
25 101.09-26 I E IR Oil pump support,large 1
26 02-615281221-1 | IZRIRET Screw 15/64x28 L=12 1
27 101.09-28 v 3k Rubber joint 1
28 102.09-37 Lk aRIR B Fe Bobbin pulley 1
29 102.09-38 LRk R IR BN FEIRET Screw 2

10 R B

1 101.10-01 i 5% A Qil reservoir asm 1
2 101.10-02 WL Oil reservoir 1
3 101.10-03 WL Qil reservoir gasket 1
5 02-620240721-1 | HEThFLIET Screw 5/16x24 L=7 1
6 101.10-06 HemhFLERETOR Rubber ring 1
7 101.10-07 63 T B S ) R A Knee lifting rotating arm 1
8 101.10-08 X 1) B AR AL 5 Spring 1
9 101.10-09 Eisgat o ki By NERT:C E-ring 10 1
10 101.10-10 HEMBIFS X Vertical shaft fitting arm 1
11 101.10-11 PRI T L ARET Screw 2
12 101.10-12 I ] AR BR AL A I | Nut M6 2
13 101.10-13 I fo] B AR PR A2 HRET | Screw M6 L=30 2
14 101.10-14 e B SR ET Screw M6 L=17.5 1
15 101.10-15 R Knee press cross shaft 1
i6 101.10-16 B Knee pan plate asm 1
17 101.10-17 BRIFFIR R Knee pan plate cover 1
18 101.10-18 PRYFTF Knee pan upright shaft 1
19 101.10-19 BT Knee pan plate rubber 1
20 101.10-20 BROAAR Knee pan plate 1
21 101.10-21 ATk Knee pan plate support 1
22 101.10-22 o3k RET Screw M6 L=12 1
23 161.10-23 6T Knee lifter push rod 1

- ~35-




(2=
Hu
o
N

R\
p2

11.

THREAD STAND COMPONENTS

12. M4

ACCESSORIES




11T 228

P s 5 % - ¥ B &k
A 7S Description
Ref. NO. Part NO. Qty Note
1 101.12-01 T ZRBR A Thread stand asm. 1
2 101.12-02 LB AR Spool retainer 2
3 101.12-03 KILET Spool pin 2
4 101.12-04 KPR Spool rest cushion 2
5 101.12-05 5521 Spool rest 2
6 101.12-06 BIRIT L ILIRET Screw M6 L=16 2
7 101.12-07 LRItk Thread guide arm joint 2
8 101.12-08 LZIE TR B Spool rest rod rubber cap 1
9 101.12-09 LIRTRAT Spool rest arm 2
10 101.12-10 LB ET Spool rest rod,upper 1
1 101.12-11 Bk Spool rest rod joint 1
12 101.12-12 IR SLARET Screw M5 L=14 2
13 101.12-13 B ELIRE Nut M5 2
14 101.12-14 ZHHTY Spool rest rod,lower 1
15 101.12-15 buis ;5 Thread guide 2
16 | 101.12-16 REETHEE Spring washer 2
17 101.12-17 SAFTIRS Nut M5 2
18 101.12-18 SRIRFT R B Nut M16x1.5 1
19 |101.12-19 LRI R B Washer 16x30x2.6 2
20 101.12-20 K E SR AR e A Spring washer 1
12 .0t |
s % 5 p % Description ¥ 82| &5
Ref. NO. Part NO. Qty Note
1 101.14-01 YL s Machine hinge plate asm. 2
3 101.14-03 P SL i e e ‘Machine hinge plate 2
4 101.14-04 W] (k) Screw driver,large 1
5 101.14-05 ¥4 T] (d) Screw driver,mendium 1
6 101.14-06 ¥ T] (/) Screw driver,small 1
7 101.14-07 Bl Bobbin 3
8 101.14-08 PLLE | Macgube head cover i
9 101.14-09 BLL ke Macgube rest cover 1
10 101.14-10 R4 R4 Oil reservoir asm. 1
11 101.14-11 et Needle DBx1 #14 18]
12 101.14-12 P (A) quakeproof washer A i
13 101.14-13 PrE# (B) quakeproof washer B 1
14 101.14-14 #iBE B Instruction book 1




ONSEW.USA

web: www.consew.com

Specifications subject to change without notice. ©2024 Consew USA






